s,‘!,! )-":"f{‘

\bUN

QA
\
\
N
PA\S
‘A.:’\:
‘\
s\
\ '\
> _\&
Y |
A A

Y
d 9K -
- N —"
N
UL

VIKING. HYDRO

For Serial Nos.

850,000 & Higher
Part No. 4500-632 Rev. A

RELEASED Version ©Toro 2010-2010




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

RELEASED Version ©Toro 2010-2010




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DECAIS. ... 15
Electrical Group .......coovviviii e 16
Engine Deck Group..........ccooeeiiiiiiiiiiiiieeeeiii e 7-10
36" Mower DecCK .........oviviiiiiiiie e 3-4
48" Mower DecK .......coiveiiiiiiiii e 5-6
HydraulicS Group ......cocvuiieiiiiieeeci e 11-12
ECS Upper Handles & Controls ...........c.ccceeevneeennneen. 13-14
Wiring Diagrams .........ooouuiiiiiiiiie e 16
2

RELEASED Version ©Toro 2010-2010




36" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 | 103-2312 Deck (116-0616-01) W/Decals, 41 | 1-603843 Pulley, Idler.........ccooovvieieieene.
Dogleg, & Discharge Deflector (36")....... 1 42 A | 103-8387 Asm, Cutter Housing Complete...

2 | 1-302189-01 WId, Dogleg Baffle ........ccccevverirvennenenn 1 43 | 109-8854 Pin, ChUte.....eoeiieeieeee e
3 | 322-2 Screw, HH 5/16-18 X 5/8 ........cccvveiineenn. 7 444 | 103-8280 Asm, Cutter Housing..........ccccovcvveninnenne 2
4 | 32128-20 Nut, Whizlock 5/16-18........ccccevvrvenennn. 22 45 | 302-61 Zerk, 45° 1/4-28 .....oooieeeieeeeea, 2
5 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1 46 | 103-2535 SPACET ....cviieieeciieee et 2
6 | 302-52 Zerk, 1/8 NPT Straight ........ccooovrvennene 2 47 | 1-403179 Tube, PiVOt .....coieiiieiiieic e 1
7 | 302-19 Zerk, 1/4-28 Str....ccooviiiiiiii 1 48 | 1-303314 Spacer, 10" Caster.........coceovveerreennan. 8
8 | 1-323385 Knob, Belt Cover......... 4 49+ | 1-323529 Tube, SPINIE ....ceereieieeeeeeeae 2
9 | 1-809020 Quick Pin, 10" Caster.. w2 50 | 321-4 Screw, HH 1/4-20 X 3/4........ccovcuveuna.. 2
10 | 3296-29 Nut, Nyloc 5/16-18 ...... | 51 | 1-303514 Flange , Thrust Bearing ...........c.ccccc....... 4
11 | 323-6 Screw, HH 3/8-16 X 1...ceveiieiiieiiiiene 8 52 | 1-323339 Washer ... 2
12 | 3290-357 Nut, Whizlock 3/8-16..........ccccovirvenennn. 16 534 | 1-403183 Sheave, Blade Driven ...........cccoveeueae.... 2
13 | 1-323748 Ring, Push-On 7/16........ccccooeviniininines 1 54 | 3219-6 Nut, Hex 5/8-18 UNF ........ccccevviiriennee. 2
14 | 98-5975 Washer, Spring Disc 3/8.........c..cccceueuee 9 55 | 1-800861 Screw, HH 5/8-18 X 8.......ceevvveveenne. 2
15 | 1-808280 Pin, Clevis 5/16 X 1 ....ccccvrvriinirieiienenn 1 56 | 1-807267 Key, 1/4 x3/M16 X1 1/4 .o 2
16 | 1-303105 YOKE .o 1 57 | 1-323539 Spacer, Blade Drive..........ccccoeeereenen. 8
17 | 1-806003 Hairpin, Cotter #2..... 2 58 | 1-513208 Washer, Spring DisC 5/8 .........ccccccevee... 2
18 | 32151-103 E-RiNg....cocoviiiiiii e 59 | 1-303434 Bushing, Engagement............................ 1
19 | 702809 Screw, HH 3/8-16 x 1 7/8 ... w1 60 | 1-303348 Eye Bolt (Left Hand Thread) .................. 1
20 | 103-6584 Blade, Notched .................. 2 61 | 1-303236 Turnbuckle Body............ccoeevereeaieennns 1
® | 103-6582 Blade, Mulching .... 2 62 | 1-303238 Eye Bolt (Right Hand Thread)................ 1

103-6580 Blade, Low Lift ......ooovniiii 2 63 | 1-322235 Arm, ASSISt ... 1

103-1578 Blade, Solid..........ccceeeeiviiiieeee e, 2 64 | 322-10 Screw, HH 5/16-18 X 2......ccvvvveeeeeeeennnn. 1

103-6337 Blade, Extreme ..........c.ccocovininiiinnnnn, 2 65 | 1-323174 Linkage, Assist Arm .........ccccoevveinenncnn. 1
21 | 1-5613338 Washer, Special...........cccoooinnininnnn 2 66 | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
22 | 3253-7 Washer, LOCK 1/2 ....ccoovviieeieeiiiiiieeeee, 2 67 | 103-2296 Asm, Caster Wheel Support
23 | 3217-9 W/Bearings, Weighted ..............cccoceeeee. 2
24 | 325-20 68 | 103-2297-01 WId, Caster Wheel Support, Weighted... 2
25 | 1-303352 69 | 1-303334 Washer, Spring Disc 5/16 .............c...... 9
26 | 32120-35 70 | 1-324372 Asm, Pad/Spring........ccccccoveviniiieninnene 1
27 | 1-323735 714 | 103-1330 Guard, Bearing Top ......ccccoeevcievenineeeins 2
284 | 1-803310 72 | 3256-3 Washer, 5/16 Std.........ccccevvviiiniiine 1
29 | 322-6 73 | 1-323715 Rod, Brake 36" .........ccccoiieiiiiieeeeen 1
30 | 3256-23 74 | 1-323071 SPIING .o 1
31 | 1-303537 Stud, Belt Shield (Short)...........cccccveene 2 75 | 1-323747 Spring, Compression ............coceevcveeees 1
32 | 1-303536 Stud, Belt Shield (LoNg) -....ccoeeeviiuvreeennn. 2 76 | 1-323746 Spacer, Flanged ..., 1
33 | 116-2704 Asm, Shield (1-302213-01) W/Decals ....1 77 | 3296-42 Nut, Nyloc 1/4-20......cccoiiiiiiiiieieeeee 2
34 | 1-323417 Washer, Belt Cover Mount ..................... 4 78 | 1-513547 Spacer, Front Caster..........cccococeevciienis 2
35 | 1-322145-01 WId, Caster Fork............ccoeeeeeeeeeeeeeennnnn. 2 79 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
36 | 103-1236 Asm, Caster Wheel Assembly................ 2 80 | 1-513809 Roller Bearing.........cccccovveiiniiiiiciieene. 2
37 | 109-5151 Deflector, Discharge................. A 81 | 1-513810 BUShING ..o 4

A 82 | 3219-2 Nut, Hex 5/16-24.........ccccoiiiiiii 1

38 | 3296-56 Nut, Nyloc 1/4-20 Thin .... .
39 | 1-323729 Bearing .........cooeoiiinn. .2 83 | 3272-5 Pin, Cotter 3/32 X 1/2 ..o 1
40 | 3234 Screw, HH 3/8-16 X 3/4 ... 8 84 | 116-0962 Spring, TOrsion ..o, 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

& Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK362(36")

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings and spindles
& sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

A Does not include items #4, #29, & #69.

RELEASED Version ©Toro 2010-2010




66

36" MOWER DECK

27

39 S
BOLTHEAD TO L.

[

I
' INSIDETHIS |

S 1\11// LOCATION -~
S o
N ; ( .

54

57% 56

o { HUB DOWN

il\%
TORQUE TO

75-80 ftdbs

TORQUE TO
3035 ftbs

S~ T3 43

-

RELEASED Version

©Toro 2010-2010




48" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-404257 Deck (116-0617-01) W/Decals, 45 | 1-303334 Washer, Spring Disc 5/16 ...........ccccue... 1
Dogleg, & Discharge Deflector-............... 1 46 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1
2 | 1-402107-01 WId, Dogleg Baffle ............. w1 47 | 322-6 Screw, HH 5/16-18 x 1 1/4....
3 | 3222 Screw, HH 5/16-18 x 5/8..... .3 48 | 302-19 Zerk 1/4-28 Str......ccccvvveenne
4 | 32128-20 Nut, Whizlock 5/16-18........cccevervenennn. 11 49 | 3256-24 Washer, 3/8 SAE .......ccccooivieiiiiiiniee
5 | 3296-29 Nut, Nyloc 5/16-18 ......ccovvviiiiiiieieen 50 | 323-20 Screw, HH 3/8-16 X 3 1/4.....ccooverinnn
6 | 323-7 Screw, HH 3/8-16 x 1 1/4 HH ... 51 | 3296-56 Nut, Nyloc 1/4-20 Thin
7 | 3290-357 Nut, Whizlock 3/8-16........ccccccevriienenne. 52 | 109-5151 Deflector, Discharge .........ccccccoeveeieennnnne
8 | 98-5975 Washer, Spring Disc 3/8.........ccccccceeeenn. 53 | 1-403179 Tube, PiVot .....ooovveiiiiiieiiiie
9 | 1-808280 Pin, Clevis 5/16 x 1 54 | 3256-3 Washer, Flat 5/16 Std....
10 | 1-303105 YOKE ..ot 55 | 1-323714 Rod, Brake.........cccccveneiiiiinieieeeen
11 | 109-0977 Pulley, Idler ..o 56 | 1-324372 Asm, Pad/Spring.......ccceeeerieeneenieeneenne 1
12 | 32151-103 E-Ring......ccoenee 57 | 3256-23 Washer, 5/16 SAE ........ccocovveviiiiiies 1
13 | 103-6583 Blade, Notched ..... 58 | 1-603843 Pulley, Idler.........coooiriiiiniieneeee 1
® | 103-6581 Blade, Mulching .... 59 | 1-403174 Belt, Drive (Main Deck)...........ccccouveennnee. 1
103-6738 Blade, Low Lift 60 | 1-323746 Spacer, Flanged ..........cccccevviiiiiiienins 1
103-1577 Blade, Solid........ 61 | 1-413113 BUShING ..o 2
103-6336 Blade, Extreme 62 | 109-8854 Pin, Chute.......cooveriiiiiieeceee 1
14 | 1-323174 Linkage, Assist Arm ..........cccocvveeevincenins 1 63 | 1-323071 SPING it 1
154 | 1-803310 Setscrew, 5/16-18 X 3/8.......cccccevvvernenne. 3 64+ | 103-1330 Guard, Bearing Top .......cooveevveenieniene. 3
16 | 323-13 Screw, HH 3/8-16 x 2 3/4 ... 65 | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
17 | 3296-42 Nut, Nyloc 1/4-20 ......cccoeeieeiiiiieiene 66 | 103-2296 Caster Wheel Support
18 | 3272-5 Pin, Cotter 3/32 X 1/2 cccovveeeeeeeieiiieieiene 1 W/Bearings, Weighted ...............ccccoee.e. 2
194A | 103-8387 Asm, Cutter Housing Complete 67 | 103-2297-01 WId, Caster Wheel Support, Weighted... 2
20+ | 103-8280 Asm, Cutter Housing...........cccceeveeennnne. 68 | 302-52 Zerk, 1/8 NPT ....ooiiiiiiiiiieeeeee e 2
21 | 302-61 Zerk, 45° 1/4-28 .....ccocoviiiiiiieie 69 | 1-303514 Flange, Thrust Bearing ............ccccceeeene 4
22 | 103-2535 Spacer.......c.cccuu. 70 | 1-303314 Spacer, 10” Caster.........cccovvvveeeeecvrnenenn. 8
23 | 1-513809 Bearing, Roller................... 71 | 103-1236 Asm, Caster Wheel............cccevcieinnnne 2
24 | 702809 Screw, HH 3/8-16 x 1 7/8 ... 72 | 1-322145-01 WId, Caster FOrk........cccovvrvininieniininns 2
25+ | 1-323529 73 | 321-4 Screw, HH 1/4-20 X 3/4........ccvvvvvennnn. 2
26 | 32120-35 74 | 1-323748 Ring, Push-On 7/16 ........ccovieiiiiieennne 1
27 | 3296-39 75 | 1-323417 Washer, Belt Cover Mount...
28 | 1-807267 76 | 323-4 Screw, HH 3/8-16 X 3/4.......cccvvvieee
294 | 1-403183 77 | 325-20 Screw, HH 1/2-13 X 6.....oocvvvviieiieeee
30 | 1-513208 Washer Spring Disc 5/8... 78 | 32179 Nut, Hex 1/2-13
31 | 1-800861 Screw, HH 5/8-18X8 ........coovviiiiiiiens 3 79 | 3253-7 Washer, Lock 1/2......cccooeiiiiiiiiiiiene
32 | 1-323539 Spacer, Blade Drive ..........ccccceeeeeiennnes 12 80 | 1-513338 Washer, Special........ccccccccoeviiiiveeeeciinns
33 | 1-323339 Washer 81 | 1-809020 Quick Pin, 10” Caster
34 | 1-322235 AIM, ASSISt....eeiiiiieicie e 1 82 | 1-303537 Stud, Belt Shield (Short) ...........ccccenne.
35 | 3219-6 Nut, Hex 5/8-18 UNF........cccoveiirieienene 3 83 | 1-303536 Stud, Belt Shield (LONgG).......ccccveevennene
36 | 1-303434 Bushing, Engagement........... 1 84 | 1-323385 Knob, Belt Cover..........c.cccceeueee.
37 | 1-303348 Eye Bolt (Left Hand Thread).. w1 85 | 116-2703 Shield (1-402100-01)W/Decals ...
38 | 1-303236 Turnbuckle Body ..........ccccceee.. w1 86 | 1-403188 Spacer, Belt Guide......................
39 | 1-303238 Eye Bolt (Right Hand Thread) ................ 1 87 | 323-6 Screw, HH 3/8-16 X 1.....coceiiiiieeee
40 | 1-323747 Spring, Compression...........cccocveeeeceneenn. 1 88 | 1-513547 Spacer, Front Caster...........ccococeeviieenis
41 | 1-806003 Hairpin, Cotter #2 89 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer ..
42 | 1-303352 Washer, Spindle..........cccccceriiiieiennnnn. 90 | 1-513810 BUSHING ..o
43 | 322-10 Screw, HH 5/16-18 X 2.....ccoeviiiiiins 1 91 | 3219-2 Nut, Hex 5/16-24........cccoooveviiiieeennne 1
44 | 1-323729 Bearing .....cccciiiiiiiii 2 92 | 116-0962 Spring, TOrSION ..oveeeiiiieiiiiee e 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
¢ Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK483.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
A Does notinclude items #6 & #27.

RELEASED Version

©Toro 2010-2010




48" MOWER DECK

e M
BOLTHEADTO "1~ B5 74
INSIDE THIS -
LOCATION 4

2.
8 TORQUE TO 17°% <51

: 3035 filbs 1T g
i \4(87 7 /'// - &

~ e
-

—19

]
30
31
TORQUE TO
75-80 ftdbs

RELEASED Version ©Toro 2010-2010




ENGINE DECK GROUP

Iltem | Part No. Description Iltem | Part No. Description
1 1-807019 Key, Woodruff 1 x 1/4 34+ | 1-413010 Sheave — PUMP ......cccviiiiiiiiiiiieiieeee
2 | 32136-5 Nut, Slotted 3/4-16 .........ccoeeiriiiiiiiiees 35 | 1-807272 Key, 5mm Sqg x 25mm
3 | 1-806800 Pin, Cotter 9/64 x 1-1/2 .....c.coovvvreienenee. 2 36 | 114-3549 NUt, M8 4
4 | 242-50 Nut, Wheel 1/2-20 ..........cccoveviiriienene 8 37 | 1-603044 Bushing, Idler Pivot.........c.ccocevevieieennen. 1
5 | 1-413473 Tire & Wheel Assembly ..........c.ccccerneenne 2 38 | 3290-357 Nut, Whizlock 3/8-16..........cccceevvenirennen. 20
1-413474 Tire 16 X 6.50-8......cocvviriiiiieiieecieees 1 39+ | 1-653035 Pulley, Pump Drive .........cccooovevieeieennnne 1
1-603715 Wheel .....oooiiiiiiiecc e 1 40 | 103-3500 Deck, Eng(117-3523-01)W/Decals......... 1
6 | 1-602997 Hub, Tapered (4 Bolt) W/Stds ................ 2 41 | 1-809062 Bolt, Shoulder 1/2 x 1 3/4.........cccevenene 1
1-633926 Stud, Wheel 1/2-20 ........ccccvvveriieenne 8 42 | 302-40 Zerk, 90° 1/4-28 ......cccuveieiiiieieiieene 1
7 | 323-7 Screw, HH 3/8-16 x 1 1/4 .....ccoeovvenne 5 43 | 1-322108 Asm, Bellcrank W/Zerk ..........ccccccvenine 1
8 | 323-6 Screw, HH 3/8-16 X 1.....cooviiiiiiiee 16 1-322086-01 WId, Bellcrank...........ccoooeeriiiieeniienns 1
9 | 98-5975 Washer, Spring Disc 3/8.........ccccccceeeenn. 20 44 | 1-806003 Hairpin, Cotter .........ccoooviiiiiieeeee 2
10 | 103-2289-01 Mount, Motor (36”) .....cceevrurrirnieieiineenne 2 45 | 1-323172 Linkage, Blade Engage............cccoeeeneee. 1
1-402062-01  Mount, Motor (48”) .....ccccvevveiieeniirieens 2 46 | 3296-29 Nut, Nyloc 5/16-18 .......coviieiiiiiieieeiee 3
11 | 1-523157 Washer, Spacer 47 | 3256-14 Washer, #10 Std
12 | 1-373034 WaShEr, ....cooiiiiiiieeee e 48 | 1-322090-01 Bellcrank........c.ccecueevieenieeiieeieesieenieee
13 | 1-303334 Washer, Spring Disc 5/16.........c...ccc....... 1 49 | 322-6 Screw, HH 5/16-18 x 1 1/4 ... 1
14 | 1-603610 Washer, Spring Disc 7/16...........ccccc...... 2 50 | 1-513051 Switch, Blade Engagement................... 1
154 | 103-1668 Sheave, Blade Drive 6.71 OD (36")........ 1 51 | 3296-2 Nut, Nyloc 10-24 .......cccooiiiiiiiieeeeee 1
+ | 103-1667 Sheave, Blade Drive 7.33 OD (48”)........ 1 52 | 1-323213 Bracket, Switch........ccccoiiiiiiiiie 1
16 | 1-322110 Guide, Belt.......oocveeriieeciee 1 53 | 3290-500 Screw, PPH #10-24 x 5/8...........ccocvennee. 2
17 | 1-807259 Key, Machine 1/4 x 1/4 x 1 ....cccocvevneene. 2 54 | 321-3 Screw, HH 1/4-20 X 5/8..........ccevvernennne. 2
18 | 116-2970 MUFFler (36”) ...vveveeerierreecee e 1 554 | 3212-6 Screw, HH 7/16-20 x 1 1/2.....ccovvrnnnee. 1
116-2969 Muffler (48”) ....vvveeeieeceeee e 1 56 | 3256-24 Washer, 3/8 SAE ......c..ccceiviiiiiniiiieee 2
19 | 323-13 Screw, HH 3/8-16 x 2 3/4 ......ccooevvernenns 3 57 | 32128-33 Nut, Whizlock 1/4-20..........ccccvvvviieennnne 2
20 | 109-4077 Pulley, Idler ..o 1 58 | 3256-23 Washer, 5/16 SAE .........cccocveiieeriiiiene 2
21 | 1-603496 Bushing, Idler..........cccooveiiiiinii 1 59 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccovvrnennee. 2
22 | 3231-29 Bolt, Carriage 3/8-16 x 1 3/4 .......ccccc.... 1 60 | 1-809069 Screw, Socket Hd 10-24 x 7/8................ 1
23 | 3253-5 Washer, Lock 3/8 Heavy .... w1 61 | 1-413510 Clip, Loom 1/2
24 | 323-12 Screw, HH 3/8-16 X 2-1/2......cccevvvrnene 1 62 | 103-2056 Shield, Trailing
25 | 1-633181 Plate, Tapped........ccccoovvieeriienieiieenenn 1 63 | 302-19 Zerk 1/4-28 Str....ccvevieeiiiieecececeee
26 | 103-4681 Bearing, Pivot...........cccccoueeee. 2 64 | 323-11 Screw, HH 3/8-16 x 2 1/4
27 | 1-602521 Asm, Idler Arm (W/Bearing) ................... 1 65 | 1-323366 SPlit RiNG e
28 | 1-603402 Spring, EXtension ...........ccocoeveiiiennens 1 66 | 3296-39 Nut, Nyloc 3/8-16......ccevviiiieiiieieee 1
29 | 322-5 Screw, HH 5/16-18 X 1 ...ccceeviiiieenee 2 67 | 323-23 Screw, HH 3/8-16 x 4-1/2.......cccccovvnennee. 1
30 | 1-603801 ANnchor, SPring ........cccoeevveenieenieieenene 1 68 | 1-323365 Chain, Twist Link .......ccccoviiiinnieiee. 1
31 | 32128-20 Nut, Whizlock 5/16-18 ........ccoveriieieene. 3 69 | 114-3550 WaSher .....coeiiiiiieie e 4
32 | 103-4760 Belt, Pump Drive .......cccoeiveeiiiiieee 1 70 | 1-653313 Gasket.....oouiiiiiiiee 2
334 | 1-803050 Setscrew, 5/16-18 X 3/4.......cocoevrvcnienis 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black.
+ Use Pro-lock Nut type Part No. 1-840022 (.5ml tube) on setscrew threads and on sheave retaining bolt in engine

crankshaft.

+ Apply anti-seize compound on pulley bore.

RELEASED Version

©Toro 2010-2010




ENGINE DECK GROUP

8 TORQUE TO

. 10
\ 9/ 30.35ftdbs
IR

. @
g

RELEASED Version ©Toro 2010-2010




ENGINE DECK GROUP (cont.)

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-413151 Knob, Tracking.........ccccoviiiniiiiiniiicins 1 35 1-613089 Anchor, SPring........ccccoevveiniiieicicee. 2
2 1-412203-01  WId, Crank .........ccceeieeriienieiieeneeeee 1 36 1-806003 Hairpin, Cotter .........ccooviviiiiiiiieene 5
3<> | 1-809056 Bolt, Socket Hd 3/8 x 3/8 (Shoulder) ...... 2 37 3296-29 Nut, Nyloc 5/16-18 .......coviieeiiiiiiieeiee 2
4 3256-24 Washer, 3/8 SAE ........ccccoeviiniiieeenn 4 38<> | 1-803022 Setscrew, 5/16-18 X 5/8 .........cocevveieeis 2
5 1-603735 Bushing, Flanged..........c..ccocoeiiiiniennnn. 2 39 1-413489 Linkage, Lower Brake ..........c.cccocovveeneee. 1
6 103-0265 Spring, Neutral Return .............ccccoceee 2 40 3290-357 Nut, Whizlock 3/8-16.........cccceevvenerennen.
7 1-603737 Bolt, Neutral Return 2 41 103-2399 Pin, Clevis Spring 3/8

8 3256-2 Washer, 1/4 Std .........cccooeiiiiiiie, 6 42 1-323245 SPIING .o
9 3219-2 Nut, Hex 5/16-24 43 103-1734 Linkage, Drive........cccccovvveenieniecieenee
10 1-413350 Rod, Control Arm ... 44 1-800016 Bolt, HH 5/16-18 x 1 1/4 Tap....

11 1-603903 SPACEN ....eiiiiiiee et 45 323-8 Screw, HH 3/8-16 x 1 1/2......oevveennnen.
12 1-303105 Yoke, Adjustable...........ccccceriiiiiiciennn. 2 46 3220-16 Nut, Jam 3/8-24 LH........cccoovviiiiieee 2
13 1-808280 Pin, Clevis 5/16-1........ccccccovvvvriiennene. 2 47 103-1167 Joint, .375 LHBallEnd .........ccoeecvvenenee 2
14 3220-2 Nut, Jam 5/16-24 .........ccccvveveeeeiieen. 2 48 103-1166 Tube, Pump Link Spacer ............cc......... 2
15 3272-5 Pin, Cotter 3/32 X 1/2 ....ccovvviiiieee 2 49 103-2085-03 WId, Brake (36”)......ccccvevvervieieeniinieenns 1
16 1-603676 SWIVE .o 2 103-2004-03 WId, Brake (48”)......cccovevverviecieniieieens 1
17 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp................. 2 50 323-9 Screw, HH 3/8-16 x 1 3/4......cccovvrnnnen. 2
18 103-1190-01  Wid, Arm (LH) ..oooiiiiiieieiecieeeeee 1 51 3218-3 Nut, Jam 3/8-16 .......ccocviiiiiiieieieieee 1
19 109-0877 Asm, Oil Drain Hose W/Plug................... 1 52 1-323161 SPHNG .t 1
20 3218-2 Nut, Jam 5/16-18 ........cceveviiirieee 2 53 323-4 Screw, HH 3/8-16 X 3/4.......cccevriennee. 5
21 109-1012 PlUG -t 1 54 3296-39 Nut, Nyloc 3/8-16......cceviieiieiiieieee 1
22 322-6 Screw, HH 5/16-18 x 1 1/4 .........cceeee 3 55 103-3495 Lever, Brake (1-412501-03)

23 1-603693 Spring, Extension..........ccccociiiiiiiiiieen. 2 WiDecal & Grip.....ccoeevviiiiiieeecieceeeen
24 1-323197-01 Spacer, Short.............. .4 56 1-414504 WId, Bracket W/ Bushings....

25 323-16 Screw, HH 3/8-16 X 4 .....cevvvviiiiiiiiices 7 57 1-413347 Sleeve, BUshing........cccccoeveiveeiienieenne.
26 322-3 Screw, HH 5/16-18 X 3/4 .......ccevevciiiens 4 58 1-303020 Grip, LeVEr . .ooiiiiiieeceee e 1
27 110-4897-01 Shield, Hydro Control 59 1-413344 Bushing, Pivot..........cccceiiiiiiiicicenen 1
28 1-323195-01 Spacer, Long ........coccvveviiiiiniieeiiiiieee 60 323-10 Screw, HH 3/8-16 X 2......ccoevviieieeee 1
29 1-633102 Bearing, Flange...........ccccoiiniiiiiiicns 2 61 1-413496 Linkage, Upper Brake ...........ccccocvveeene. 1
30 302-19 Zerk 1/4-28 Str.......coovciiiiiieiiieceee 2 62 1-413497 Bracket, Bellcrank...........cccoovevieeneennnne 1
31 3256-23 Washer, 5/16 SAE...........cccocviiiiiniennn. 7 63 32128-21 Nut, 3/8-16 Flanged Side Lock............... 1
32 1-805005 Washer, Lock 5/16 Heavy ...................... 4 64 1-414508 Bellcrank, W/ Bushings............cccccceeeeee. 1
33 103-4796-01  WIid, Arm (RH)....cccooiiiriiiiiiiiieieees 1 65 1-303548 Bushing, Plastic .........cccocovevieniiieene 1
34 32128-20 Nut, Whizlock 5/16-18 ......ccooiiriiiinenne. 20 66 1-633131 Yoke, Brake Linkage.......cc.ccooiiiniiininns 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Use Pro-Lock nut type, Part No. 1-840022 (.5 ml tube) on shoulder bolts & setscrew threads.

<&

+ Use a Teflon Pipe Sealant or equivalent on pipe threads.

RELEASED Version

©Toro 2010-2010




ENGINE DECK GROUP (cont.)

OIL DRAN &fe pd
- e
~.. e

Torque To S /
20-24 ft4bs ~._7

Torque Into

19 Engine
25-29 ftdbs
10

RELEASED Version ©Toro 2010-2010




HYDRAULIC GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.

1 1-603991 Fitting, Straight Connector..................... 4 15 | 116-0918 Asm, Case Drain Hose ..........ccccccceeeee. 1
1-603919 O-RiNG .ot 1 16 | 109-4180 Element, Oil Filter ..........ccoooveivniiene 1
1-603992 O-RiNG ..oeiiiiiiieeee e 1 A | 1-523541 Element, Oil Filter(Winter)...................... 1

2 | 1-603718 Wheel Motor .......ccooiieviiiiicieeieeeee 2 17 | 103-2889 Asm, Filter Head.........cccevviieiniins 1
1-000138 Kit, BEaring .......ccceevcuvieiiiiieiiieceeieeee 1 103-1912 Adapter, Straight..........ccccoociiniiiiiine 2
1-000119 Kit, Seal ..cvveiiiiieereeece 1 1-603921 O-RiNG ...viiiiiieeieeeee e 1

3 | 103-2191 Spacer, Hydraulic Tank............ccccccveeee. 2 18 | 321-3 Screw, HH 1/4-20 X 5/8.........ccoceevieeeanns

4 | 32128-33 Nut, Whizlock 1/4-20 19 | 1-805004 Washer, Lock 1/4 Heavy ...

5 | 1-603990 20 | 116-0943 Pump, Hydro RH.......cooiiiiiieee
1-603920 103-2664 Kit, Input Shaft 10A ........ccooviviiieee
1-603992 94-6922 Kit, Thrust Bearing 10A ...

6 | 103-1799 103-2666 Kit, Cylinder Block 10A .........cccoevveenene
1-603921 105-6184 Kit, Overhaul Seal ..........ccccocvevvieieennnn. 1

7 | 103-1802 21 | 321-15 Screw, HH 1/4-20 x 2 1/2....cccoervennnee. 2
1-603921 22 | 103-2959 Hose, Charge .......cccoccevveviieiecniceene 1

8 | 116-0942 Pump, Hydro LH ..o 1 23 | 103-1807 Elbow, 45° ..o 1
103-2664 Kit, Input Shaft 10A .........ccooeviriiee 1 1-603921
94-6922 Kit, Thrust Bearing 10A.........cccoceeieennee. 1 24 | 3256-22
103-2666 Kit, Cylinder Block 10A..........ccceovvenueennne. 1 25 | 103-1988
105-6184 Kit, Overhaul Seal...........ccccooevriiennenne. 1 26 | 103-1716

9 | 3290-357 Nut, Whizlock 3/8-16..........cccoveiienenne 4 27 | 103-1801

10 | 3256-3 Washer, 5/16 Std .........cccceviieniiieennn. 8 1-603921

11 | 323-7 Screw, HH 3/8-16 x 1-1/4 ..o 4 28 | 103-7615

12 | 1-613034 Hose, Hydro 29 | 103-1949

13 | 1-323241 Hose, Hydro 30 | 103-1947

14 | 116-2123 Asm, Charge Hose

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

11

RELEASED Version ©Toro 2010-2010




HYDRAULIC GROUP

30

12

[RELEASED Version ©Toro 2010-2010




ECS UPPER HANDLE and CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 1-323134 Knob, (Push/Pull) 44 | 3219-3 Nut, Hex 3/8-24........ccccviiiiiiiiciiee
2 | 3218-2 Nut, Jam 5/16-18 45 | 1-323245 Spring, Compression
3 | 1-323143 Bushing, Nylon .38 I.D. ......cccccevevveniennne 1 46 | 3256-23 Washer 5/16 SAE ........cccceviviviniiicnce 5
4 | 1-323142 Push Nut (.50 Shaft)..........ccccceeriininnns 1 47 | 321-3 Screw, HH 1/4-20 X 5/8.......ccccevuiiiennene 12
5 | 3229 Screw, 5/16-18 X 1 3/4 ...coovveiiiieie 2 48 | 1-323522 Rod, Speed Control ...........cccceeevieiennnen. 1
6 | 3296-29 Nut, Nyloc 5/16-18 ......cocvvviiiiiricieneee 4 49 | 3220-2 Nut, Jam 5/16-24 ........ccovveiniiiiiiee 1
7 | 1-806003 Hairpin, Cotter.........ccocovviiniiiniiieenn 3 50 | 1-303105 YOKE .ttt 1
8 | 103-2193 Link, Blade Engagement......................... 1 51 | 1-808280 Pin, Clevis 5/16 X 1 ...cccooevivrieieineeen, 1
9 | 103-1796 Cable, Choke .......ccooeveiieiiieiiiceee 1 52 | 109-0346 Cap, FUEL....ooiiiieeeeeee e 1
10 | 103-1797-01 Bracket, Choke Cable ...........ccccceeneenee. 1 53 | 103-2893 Asm, Fuel Tank W/Fitting.............ccceu..e. 1
11A | 103-1566-03 WId, OPC Lever LH..........ccccooieivinennns 1 54A | 1-633023 Stud, Fuel Tank .......cccoooeviieiiiiienee 2
124 | 1-803322 Setscrew, 5/16-24 x 5/16...........c.cceenee. 2 55 | 1-633349 Spring, Fuel Tank ........cccccoveieienien 2
13 | 1-303365 Bushing, Nylon.........cccoooiiiiiiiniiieen. 2 56 | 1-805005 Washer, Lock 5/16 Heavy ...................... 2
14 | 103-0769-03 WId, OPC Axle Lever .........ccccceevvenunrnnne. 1 57 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccoovveneenn
15 | 1-303363 Spring, OPC Extension ... w1 58+ | 103-2605 Fitting, Fuel Bulkhead W/Strainer...
16A | 103-1567-03 WId, OPC Lever RH..........ccoiiiiiicnieens 1 59 | 103-0489-03 Bracket, OpC AXIe ......ccvvvvriieiiiiiienen.
17 | 1-807513 Bolt, Carriage #10-24 x 1/2 ..........cco..... 2 60 | 1-303077 Clamp, Fuel Line.......ccccoeieeniiienee 4
18 | 103-2463 Balljoint .......ooooiiiiiie e 2 61 | 109-0306 Hose, Fuel Line 6” ........ccccceeeieiiiiccennnn. 1
19 | 116-2426 Cable, Throttle ........cccocovviveeiiiiieee 1 62 | 1-603770 Valve, FUEl......cccocoiieiiiiiieeeeee 1
20 | 3296-2 Nut, Nyloc, #10-24 .........cccvviiiiee 2 63 | 109-0293 Hose, Fuel Line 8.5".........cccooveniiieenn. 1
21 | 103-2194-03 WId, Upper Handle ECS.............c.ccece.. 1 64 | Kawasaki PN 41019-1055 Filter W/6” Fuel Line..... 1
22 | 103-0815 Grip, Handle Bar .........c.cccocevveninicniennn. 2 65 | 3296-47 Nut, Nyloc 5/16-18.......coovriiiiiicicn 2
23 | 1-413152 Bearing .......ccccooiiiiiii 4 66 | 103-0503 Bracket, Shifter Slide ............ccccocveenenne 1
24 | 103-2466-03 Lever, Drive LH.........ccccoooiiiiiiiiiie 1 67 | 103-2513 Asm, Drive Lever RH ..o, 1
25 | 103-0027 Bushing, Drive Lever............cccceeceens 2 103-2514 Asm, Drive Lever LH............cccceeei 1
26 | 321-14 Screw, HH 1/4-20 X 2 3/4 .....ccovvvveenn. 2 68 | 115-4465 Cap, Fuel Ratchet.........c.cccocovviiinicnns 1
27 | 32128-33 Nut, 1/4-20 Whizlock .........ccccoevirieninnnnne 14 69 | 114-0285 ValVe ..ot 1
28 | 103-0464 Pin, Spring 1/8 X 1/2.....ccccvviiiiiiieeee 2 70 | 119-6549 Grommet, Valve.........ccoeviiiieiiciieen,
29 | 3256-22 Washer 1/4 SAE ............. ...10 71 | 116-1661 Asm, Fuel Tank CA Units
30 | 1-303435 Washer, Spring Disc 1/4.........c.ccccceeevene 6 72 | 116-2394 Hose, Formed..........cccoooiiiiiiiiiins
31 | 103-1371 Thumb Latch Asm RH(Shown)............... 1 73 | 116-2232 Valve, Vacuum Control ...........ccccceeenee. 1
103-1372 Thumb Latch Asm LH(Not Shown)......... 1 74 | 116-2233
32+ | 103-0235 Screw, HH 1/4-20 x 1 1/8 W/Nylon.......... 2 75 | 116-2231
33 | 103-2465-03 Lever, Drive RH ........cocoiiiiiiiiiieee 1 76 | 3256-3 Washer, 5/16 Std........ccocceeiieieeiiinne 2
34 | 3290-357 Nut, Whizlock 3/8-16........ccccccevriieneenn. 4 77 | 107-4543 Clamp, Tank .......ccceveeeeenieieseeeseeeee 2
35 | 98-5975 Washer, Spring Disc 3/8............ccceueue.... 4 78 | 104-8300 Nut, Nyloc 5/16-18 FIg ........eveveeeeeineen. 2
36 | 323-6 Screw, HH 3/8-16 X 1....ocovrrvvererriennnn. 4 79 | 321-2 Screw, HH 1/4-20 X /2. 2
37 | 3220-3 Nut, Jam 3/8-24 ..o, 4 80 | 114-0292 Bracket, Mounting Canister.................... 1
38 | 322-10 Screw, HH 5/16-18 X 2 oovvoveoeeoeo. 4 81 | 115-4486-01 Bracket, Mounting Canister....................
39 | 1-603716  Washer, Friction DISC..........o...coovrvvveennn.. 1 82 | 3229-1 Bolt, Carriage 1/4-20 x 3/4 ...
40 | 1-323244  Washer, FHiCioN...............ccoooorseesseeseriee 2 83 | 104-7201  Nut, Nyloc 1/4-20 Flg ..covvvrsssssiivrrresns
41 | 109-4931  Asm, Console(109-4649-03) W/Decals .. 1 84 | 115-0962  Hose, Vent
42 | 103-0773  WId, Speed Shift ...........oooovverrreereerr. 1 85 | 114-0286  Hose, Vent
43 | 103-0423  Knowb, NYIOC 3/8-16 ....vvvvveeeerrrrerseeer. 1 86 | 1171221  Canister, Carbon

Exmark black touch up spray paint — Gloss black.

+ Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumb latch screws, and on fuel fittings.

A Use Pro-Lock retaining type, Part no. 1-840023 (.5¢cc tube) on inside of bore of OPC hub and on fuel tank studs going into
tank.

13

RELEASED Version ©Toro 2010-2010




N

55

65

<

ECS UPPER HANDLE and CONTROLS

CALIFORNIAUNITS

RELEASED Version

©Toro 2010-2010




DECAL GROUP

ONLY USE
EXMARK HYDRO OIL

FILLTO TOP OF BAFFLE
A CAUTION

6

A WARNING

[

Py

OPEN BELT DRIVE!
STOP ENGINE BEFORE
REACHING UNDERNEATH.
130517 )

ADANGER

[COVER IS WISSING, DO NOT OPERATE 555
THIS UNIT WHEN COVER IS NOT IN PLACE.

7
TRIVANTAGE"

)

H
H

E

me—4—0DT
2
H
H

ENGINE ENGINE SHEAVE

SHEAVE FRONT OF

MOWER

BLADE DRIVE
/ BELT

FRONT OF

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 116-0404 Decal, Hydraulic Tank...........ccccceecviene 1 13 | 1-403143 Decal, Sulky Warning...........cccccecvveennee. 1
2 | 103-2943 Decal, VH Model..........ccccoeeiniiiiiiiiies 1 14 | 1-403005 Decal, Danger (36”) .......ccccovevevevciveennnen. 1
3 | 1-323411 Decal, Commercial 36............cccccuveeennne. 1 1-403005 Decal, Danger (48”) ......ccccovvevencniennnnn. 2
4 1-403131 Decal, Commercial 48..........cccccovvvvvveeen. 1 15 | 103-4935 Decal, Drive Wheel Release................... 1
5 | 103-2076 Decal, Caution Hot Surface.................... 1 16 | 98-5954 Decal, Missing Cover...........cccccecvveenen. 1
6 | 1-303517 Decal, Belt Drive 17 | 1-323427 Decal, Belt routing (36”)... .1
7 | 1-303520 Decal, TriVantage 18 | 103-5626 Decal, Belt routing (48”) .......cevvvcuvvennnee. 1
8 103-1798 Decal, Throttle..........coovvvveeiiiiiiiiiiiiieiene. 1 19 | 103-2196 Decal, Console .......ccoovvveveieieiiiiiiiiiiienen, 1
9 103-2103 Decal, Park Brake..........cccccccevvvineninnnnnns 1 20 | 117-2718 Decal, Spark Arrester.............cccvvveeenn. 1
10 | 1-303508 Decal, Discharge Warning...................... 1 21 | 103-2242 Decal, LH ECS Instruction ..................... 1
11 | 103-2882 Decal, Exmark Logo.........cccovviuirieeenennne 1 22 | 103-2243 Decal, RH ECS Instruction..................... 1
12 | 1-413214 Decal, Tracking.........cccuvveeeeeriiiiiieeeeeeene 1 103-2588 Decal Kit, Viking Hydro

15

RELEASED Version ©Toro 2010-2010




ELECTRICAL GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-633181 Plate, Tapped.........cccooviieeriienieiieeenn 3 10 | 3214 Screw, HH 1/4-20 X 3/4.......ccovevieenee 1
2 | 3256-14 Washer, #10 Std ........cccccevrivienieieeen, 1 11 | 3256-22 Washer, 1/4 SAE .........cccoiiiiiieniieee 1
3 | 3290-500 Screw, PPH #10-24 X 5/8........c..cccoevnene 6 12 | 3296-42 Nut, Nyloc 1/4-20......ccccovviiiiiiiieieeee 1
4 | 1-513051 Switch, N.O. ..o 3 13 | 1-323430 Module, Interlock ..........ccccvevienieiieennnn. 1
5 | 1-403121 Switch, On/Off W/ Keys........ccoccveeeiinenn. 1 14 | 1-543296 Grommet .......ooviiiiiiiiieeeee e 1

1-603511 Key, On/Off ......ooceeiiiiieceeeeee 1 16 | 1-303287 Tie, Cable 5 1/2 (Small) ......cccvrvcveennne 10
103-2106 Key, Exmark LOgo.........cccuvveeveeiiiiiiieenn. 1 17 | 33114-016 Screw, HH M8-1.25 x 16mm.................. 1
6 | 103-0498 Nut, Ignition Switch ..........ccccooiiiiiens 1 18 | 321-3 Screw, HH 1/4-20 X 5/8.........ccocvevineeannn 1
7 | 1-603727 Clip, LOOM....cviiiiiiiiieeceee e 1 19 | 32128-33 Nut, Whizlock 1/4-20..........ccccvvvviieennnne 1
8+ | 103-2007 Harness, Wiring ........cccovveeeiiiiiiiieeceenne 1 20 | 33113-016 Screw, HH M6-1 x 16mm .........cccocveenne 1
33094-00 Washer 21 | 1-805004 Washer, Lock 1/4 Heavy
+ Use dielectric grease on all wiring harness connectors.

16

RELEASED Version

©Toro 2010-2010




ELECTRICAL DIAGRAM

PTO
TRA;«\?IMI;SIION SWITCH
N.O. N-O-
Z
2 ORANGE
m

FROM SAFETY OPC
INTERLOCK MODULE SWITCH
N.O.
YELLOW o] bO—— GREEN —E:@
GREEN

PARK BRAKE

RED KEY
== 5 swmon  SwioH
— o ———
CONNECTORS ARE VIEWED FROM WIRE END \ ENGINE
N.C. = NORMALLY CLOSED

NO = NORMALLY OPEN G006968

17

RELEASED Version ©Toro 2010-2010




NEW EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL.OZ.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

BENEFITS

¢ Designed & manufactured with
superior anti-wear protection

* Superior thermal stability
¢ Consistent hydro performance

e Superior shear resistance under
heavy loads

¢ Field tested & proven performance

¢ Twice the shear stability of
competing oils

¢ Enhanced control performance

¢ Specially formulated for any
Exmark hydraulic system

18-

RELEASED Version

©Toro 2010-2010




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE
FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No.
Label Here (Included in the Literature

Pack or Fill in Below Engine Model No. and Spec. No.

Date Purchased

Model No. Engine Serial No. (E/No)

Serial No.

© 2010 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

Part No. 4500-632 Rev. A

(402) 223-6300

Fax (402) 223-5489 @Ha R
Printed In USA.

www.exmark.com ___________________________
|RELEASED Version ©Toro 2010-2010 |




	watermark0: RELEASED Version  ©Toro 2010-2010
	watermark1: RELEASED Version  ©Toro 2010-2010
	watermark2: RELEASED Version  ©Toro 2010-2010
	watermark3: RELEASED Version  ©Toro 2010-2010
	watermark4: RELEASED Version  ©Toro 2010-2010
	watermark5: RELEASED Version  ©Toro 2010-2010
	watermark6: RELEASED Version  ©Toro 2010-2010
	watermark7: RELEASED Version  ©Toro 2010-2010
	watermark8: RELEASED Version  ©Toro 2010-2010
	watermark9: RELEASED Version  ©Toro 2010-2010
	watermark10: RELEASED Version  ©Toro 2010-2010
	watermark11: RELEASED Version  ©Toro 2010-2010
	watermark12: RELEASED Version  ©Toro 2010-2010
	watermark13: RELEASED Version  ©Toro 2010-2010
	watermark14: RELEASED Version  ©Toro 2010-2010
	watermark15: RELEASED Version  ©Toro 2010-2010
	watermark16: RELEASED Version  ©Toro 2010-2010
	watermark17: RELEASED Version  ©Toro 2010-2010
	watermark18: RELEASED Version  ©Toro 2010-2010
	watermark19: RELEASED Version  ©Toro 2010-2010


